

Test Report Number: GZHH00268582

Date:

Jan 17, 2018

GUANGZHOU CAIZHU HARDWARE HANDICRAFT Applicant:

ARTICLE FACTORY

NO.1 YIHENG STREET, DABAN INDUSTRIAL ZONE, TINGEN VILLAGE, PANYU DISTRICT, GUANGZHOU, CHINA P.C.:511400

Attn: 张雅轩

Sample Description:

Seven (7) pieces of submitted sample said to be :

Blue/Yellow/Red/Green/Orange/ Purple/Silver Coating Item Nàme Blue/Yellow/Red/Green/Orange/ Purple/Silver Coating Item No. Over 3 years

Applicant Specified Age

Grading for Testing

Country of Origin China

Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

Conclusion:

Tested Sample <u>Standard</u> Tested component(s) U.S. CFR Title 16 Part 1303 total Lead content of submitted samples

Result Pass

U.S. Consumer Product Safety Improvement Act 2008 Title I,

Pass

Section 101 for total Lead content in surface coating

Authorized by:

For Intertek Testing Services Shenzhen Ltd.

Guangzhou Branch, Hardlines

Ben N.L. Lin General Manager

> Page 1 of 3

Tel +8620 8213 9688 Fax +8620 3205 3537 intertek.com.cn intertek.com





Test Report Number: GZHH00268582

Tests Conducted

1 Total Lead (Pb) Content in Surface Coating

As per Standard Operating Procedure for Determining Lead (Pb) in paint and other similar surface coatings, test method CPSC-CH-E1003-09.1 was used and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

	Result (ppm)			Reporting	Limit
<u>Element</u>	Tested Component			<u>Limit</u>	<u>Limit</u> (ppm)
	(1+2+3)	<u>(4+5)</u>	<u>(6+7)</u>	<u>(ppm)</u>	<u>(ppiii)</u>
Lead (Pb)	ND	10	ND	10	90

ppm = parts per million = mg/kg ND = Not detected (less than reporting limit)

Tested component(s):

- Silver color coating on metal (surface).
- Orange coating on metal (surface).
- (2) (3) Blue coating on metal (surface).
- Yellow coating on metal (surface). (4)
- (5) Green coating on metal (surface).
- Red coating on metal (surface). (6)
- Purple coating on metal (surface).

Date sample received: Jan 12, 2018 Testing period:Jan 12, 2018 to Jan 16, 2018

Page 2 of 3





Test Report Number: GZHH00268582

Tests Conducted



End of report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek Testing Services Shenzhen Limited, Guangzhou Branch.



